



ROAD



SEA



AIR



RAIL

GL Noble Denton



Certificate No.: 4772 13 74433 409/2

Test Certificate

We hereby certify that the ITEM described in the following was tested by our Inspector.

Objects: Composite Polyester Corded Strapping Type **X-Pak 19mm**

Place/date of test: / 26.July.2013

The undersigned Inspector of Germanischer Lloyd herewith confirms having witnessed the testing of one way load restraint systems on

The following tests were carried out:

- 1) Linear break strength test of **Composite Polyester Corded Strapping**
specified strength : 600 kg +/-10% **actual strength :** 578,6kg
- 2) Overall System break strength test of **Composite Polyester Corded Strapping** **in combination with Buckle**
actual system strength : 975,92 kg

The above mentioned tests were carried out on a calibrated test bench.

Intended for : Textile and Composite Strap

Stamping

This Certificate is valid until
July 2018

Place and date : 26.July.2013

INDUSTRIAL SERVICES
20073
Hakan ONAL
Inspector to Germanischer Lloyd